FEE 0I5 1 5759-1310-5050-3386

°d S @ e g o o ) 31d
L Standands snd Scionce  PHONe 042—0B68-5555, Fax 042-868-5556

MYME ReportNo @ 2301-00687-002 Page 1/ 2 Pages

AN M
TEST REPORT

YE7|@ Applicant 1 S=ZH
+ P Address : AAIE AR GEE Ao 51
NIl Testtem :  SEZ 3|4A2(FnHEE)
* AF3A 9§ ¥4)_Manufacturer & Model : -
* 717]Y1% Serial No: -
&KL Date of Recelpt : 2023, 09, 01 ABIQIR Date of Test : 2023, 10, 13
Al¥UE:_Description of Test
* N¥H _Test Namo :  373/4%F 3 #AutdlF £4 A9
* M@ Tost Site - Nﬁ KRISSE#4]_KRISS Lab  [] ©1§A14_Mobile Lab  [] @%_On-site

« ¥4 _Environmental Conditions
- &% Temperature :  FA} ¢S — A&E=_Relative Humidity : FHGFAE QS
A8 Test Method :
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« Y23} Test Results :
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« 2B Measurement Uncertainty :

oS & AIFA A2

. UYR Tested by :  ol4E %— - MR Approved by : AL M
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(Ihis report shall not be moditied, partially reproduced or used in an advertisement or product promotion without the written approval of KRISS,
Olhenwise the legal action may be taken against violation, The above resulls are valid only for the sample provided by the applicant, and the hame of
the sample is provided by the applicant.)
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